
Formaldehyde (MDF)

Package specification

Package quantity

Installation method

Application scenarios

Carb P2

2460 x 52 x 620mm

2pcs

Thickness expansion rate of water absorbing(MDF) 9.4%

Screws or mounting glue

Clean Clean with a vacuum cleaner or a dry cloth, not with water

Conference rooms, recording studios, concert halls, decorative, etc

GARRISON PARALLELS TECHNICAL DATA SHEET

1. Product description:
Acoustic Panel. Made of Medium Density Fiberboard & Polyester Felt Backing Material.

2. Intended use:
Residential and commercial use as wall panel.

3. Distributor:
Old Master Products Inc.,
7751 Hayvenhurst Ave. Van Nuys, CA 91401 
Tel: (800) 300-5158 | www.garrisoncollection.com

TEST ITEMS RESULTS

Acoustic PanelProduct Name

Material Medium density fiberboard & Polyester

Surface treatment Wood veneer

Thickness

Weight

Sound absorption coefficient (felt only)

Size 600mm x 2440mm

21mm

11.2kg

0.3
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CUSTOMER NAME: 

ADDRESS: 

OLD MASTER PRODUCTS

7751 HAYVENHURST AVE, VAN NUYS, CA 91406, USA

Sample Name : ACOUSTIC WALL PANEL 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
Test Required : Sound Absorption Coefficient 

SGS Ref. No. : SHIN2303000487CM 

Ref. Standard : EN 15102:2019 Clause 4.7 & EN ISO 354:2003 

Date of Receipt  : Mar 07, 2023 

Testing Start Date : Mar 07, 2023 

Testing End Date : Mar 27, 2023 

Test result(s)   : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

Signed for 

SGS-CSTC Standards Technical 

Service (Changzhou)Co., Ltd. 

Tiffany Liu 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  Sound Absorption Coefficient 
EN 15102:2019 Clause 4.7 & 

EN ISO 354:2003 
See Result  /  

 

Note: Pass: Meet the requirements; 

Fail: Does not meet the requirements; 

/: Not Apply to the judgment. 

 

Original Sample Photo(s): 

  

Front View Back View 
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Test Item: Sound Absorption Coefficient 

I. Test Method 

EN 15102:2019 Decorative wallcoverings - Roll form, Clause 4.7 - Sound absorption 

EN ISO 354:2003 Acoustics – Measurement of sound absorption in a reverberation room 

 

II. Sample Details  

Dimensions 2400mm×600mm×21mm 

Surface Density About 7.53kg/m2 

 

III. Test Condition  

Ambient Temperature 15.0℃ Relative Humidity 86.8%RH 

Volume Reverberation 

Room 
260m3 Test Area 

10.8m2 

(3.6m×3.0m) 

Description of Test 

Arrangement 

The installation of samples refers to type E mounting.  

The samples are installed in the reverberation room, use baffle to 

enclosure. 100mm back cavity. 
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IV. Test Result  

Frequency, 

Hz 

Absorption 

Coefficient, αs 

100 0.16 

125 0.23 

160 0.21 

200 0.39 

250 0.47 

315 0.60 

400 0.78 

500 0.95 

630 1.00 

800 0.98 

1000 0.89 

1250 0.75 

1600 0.71 

2000 0.85 

2500 0.83 

3150 0.83 

4000 0.80 

5000 0.78 

ᾱs 0.68 

NRC 0.80 
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Frequency/Hz 
Reference 

curve 

Practical sound 

absorption coefficient, 

αp 

Weighted sound 

absorption coefficient, 

αw 

Sound 

absorption 

classes 

125 - 0.20 

0.80 Class B 

250 0.60 0.50 

500 0.80 0.90 

1000 0.80 0.85 

2000 0.80 0.80 

4000 0.70 0.80 

 

 

 

 

 

0

0.2

0.4

0.6

0.8

1

125 250 500 1000 2000 4000

P
ra

c
ti
c
a
l 
s
o
u
n
d
 a

b
s
o
rp

ti
o
n
 c

o
e
ff

ic
ie

n
t 
/α

p

Frequency f/Hz

Absorber Ref.curve



 

 
TEST REPORT 

No.   : CZIN2303000023CM 

Date: Mar 27, 2023 

Page: 6 of  6 

 

 

V. Weighted Sound Absorption Coefficient 

Calculated according to EN ISO 11654:1997: 

Average Absorption Coefficient ᾱs (100Hz~5000Hz): 0.68 

Noise Reduction Coefficient: NRC=0.80 

Weighted sound absorption coefficient: αw=0.80 

Sound absorption classes: Class B 

Note: 

1. According to EN ISO 11654:1997, Sound absorption classes is five: Class A αw=0.90;095;1.00 

Class B αw =0.80;0.85   Class C αw=0.60;0.65;0.70;0.75   Class D αw=0.30;0.35;0.40;0.45;0.50;0.55   

Class E αw=0.15;0.20;0.25   Not classified αw=0.00;0.05;0.10 

2. NRC is the arithmetic average of absorption coefficient contained four octave frequency bands (250, 

500, 1000, 2000 Hz). 

3. This declaration of conformity is only based on the result of this laboratory activity, the impact of 

the uncertainty of the results was not included. 

******** End of report******** 
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中国认可

国际互认

检测
TESTING 
CNAS L4743 

Test Report No. AJFS2102001269FF Date: MAR.15, 2021 Page 1 of 5 

This test report is a translation of report No. AJFS2102001269FF _CN. If any dispute or 

misunderstanding happens, the Chinese version prevails. 

The following sample(s) info「mation was I were submitted and identified on behalf of the client. SGS is 

not responsible for the authenticity, integrity and results of the data and information and / or the validity 

of the conclusion arising therefrom. Results apply to the sample as received 

�: 100% POLYESTER SOUND -ABSORBING PANELS 

SGS Ref No.: SHHL21020072850T 

�: 1220*2420*9 (mm) 

�:  

Count.!Y...2!..Qrigin: CHINA 

Test Requested: 

GB 8624-2012 Classification fo「 burning behavio「 of building materials and products, Flat building materials 

and products, Class B 

Test Results: -- See attached sheet --

Test Period: 

Sample Receiving Date 

Test Performing Date 

MAR.03, 2021 

MAR.03, 2021 TO MAR.12, 2021 

Signed fo「 and on behalf of 

SGS-CSTC Co., Ltd. Anji Branch 

归勿
Allen Zou 
Lab Manage「 AJFS2102001269FF 

• -，- - JPProval of 1心ompany Any unautho;ized ai1eration. tor1ery 
appearance of this doeumen1 is unla听ul and off■ndert may be prosecuted to the fullest extent of the law. Unless othe<WiH staled the 
resuI1. shown In Ihl. tes1『oport refer only lo the "mplo(a) tested and such somplo(s) ore retained for 30 days only. 
Att.ntion.To ch.ck lh. ．uthmticlty of t··tIn9 1,n”》.ction,.port &c.rtitIC鲁t· P'”“con1.ct u. ．t I.1.phon· (86.755) 8307 
1.. 3. orom■il CN.Oocchock@■go.com 

: 三 j 「30__＿血战－－Ch“313300 t（缸72)50誕f卢501邸wwwsgsgroupcomen
P,81 ,r�:,e, 中国浙江·安吉县阳光工业园二区阳光大道301号 邮编·313300 t （份勺2)50111125f吩勺3501邸9 e sgs.ch尥＠沟S.oom

Member of the SGS Group (SGS SA) 
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